

PENTACHLOROPHENOL

CONTENT TEST REPORT

TECHNICAL REPORT: TR1120-002507(B)

DIVISION OF CONSUMER PRODUCTS
SECTION OF CHEMICAL TESTING
TECHNICAL COMMITTEE 035-964-1

TEST REPORT

Applicant: Greenlam Industries Limited

Date: 26 Mar, 2018

E 176-179, SP-02, RIICO Industrial Area, Phase II,
Behror, Alwar, Rajasthan, India

SAMPLE DESCRIPTION : 3 Layer Engineered Wooden Flooring
COUNTRY OF ORIGIN : India
SUPPLIER / MAUNFACTURER : Greenlam Industries Limited
SAMPLE RECEIVING DATE(S) : 15 Mar, 2018
TESTING PERIOD : 15 Mar, 2018 to 26 Mar, 2018

EXECUTIVE SUMMARY

TESTS REQUESTED BY THE APPLICANT

RESULT*

Determination of Pentachlorophenol (PCP) in the submitted wooden samples with reference to FD CEN/TR 14823:2006 Durability of wood and wood-based products - Quantitative determination of pentachlorophenol in wood - Gas chromatographic method

**See results in
next pages**

* The issuance of this report was solely based on the samples submitted by the applicant.

----- FOR DETAILS, PLEASE REFER TO THE ATTACHED PAGE(S) -----

SIGNED FOR AND ON BEHALF OF:

PROFESSIONAL TESTING & CONSULTING LTD.



VINCENT CHAU

TECHNICAL MANAGER,

SECTION OF CHEMICAL TESTING, DIVISION OF CONSUMER PRODUCTS

Professional Testing & Consulting Ltd.

PAGE 1 OF 3

Websites: www.professional-laboratory.com www.professional-laboratory.co.uk

Hong Kong Office: 3/F., Speedy Industrial Building, 114 How Ming Street, Kwun Tong, Kowloon, Hong Kong
Telephone: +852 3590 6238 Facsimile: +852 2120 8776

Attention is drawn to the terms and conditions printed overleaf.

08-TR-01

TEST REPORT

RESULTS :

Determination of Pentachlorophenol (PCP) in the submitted wooden samples with reference to FD CEN/TR 14823:2006 Durability of wood and wood-based products - Quantitative determination of pentachlorophenol in wood - Gas chromatographic method

Test Method: With reference to FD CEN/TR 14823:2006. Analysis was performed by GC-MS.

Test Result:

<u>Test Item</u>	<u>Unit</u>	<u>MDL</u>	Wooden Panel (brown color)
Pentachlorophenol (PCP)	mg/kg	1	N.D.

Note:

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) N.D. = Not Detected (< MDL)

Remark: The analysis was sub-contracted and conducted in a laboratory which was accredited in accordance with ISO/IEC 17025:2005 General Requirements for the Competence of Testing and Calibration Laboratories.

Professional Testing & Consulting Ltd.

PAGE 2 OF 3

Websites: www.professional-laboratory.com www.professional-laboratory.co.uk

Hong Kong Office: 3/F., Speedy Industrial Building, 114 How Ming Street, Kwun Tong, Kowloon, Hong Kong
Telephone: +852 3590 6238 Facsimile: +852 2120 8776

Attention is drawn to the terms and conditions printed overleaf.

08-TR-01

TEST REPORT

PHOTOGRAPH APPENDIX

Photograph of the submitted samples said to be 3 Layer Engineered Wooden Flooring:



End of Report

Professional Testing & Consulting Ltd.

PAGE 3 OF 3

Websites: www.professional-laboratory.com www.professional-laboratory.co.uk

Hong Kong Office: 3/F., Speedy Industrial Building, 114 How Ming Street, Kwun Tong, Kowloon, Hong Kong
Telephone: +852 3590 6238 Facsimile: +852 2120 8776

Attention is drawn to the terms and conditions printed overleaf.

08-TR-01